
 
488 of 1251

6045995
Typewriter
TYPICAL QAPs



 
489 of 1251

6045995
Typewriter
TYPICAL QAPs



 
490 of 1251

6045995
Typewriter
TYPICAL QAPs



 
491 of 1251

6045995
Typewriter
TYPICAL QAPs



 
492 of 1251

6045995
Typewriter
TYPICAL QAPs



 
493 of 1251

6045995
Typewriter
TYPICAL QAPs



 
494 of 1251

6045995
Typewriter
TYPICAL QAPs



 
495 of 1251

6045995
Typewriter
TYPICAL QAPs



 
496 of 1251

6045995
Typewriter
TYPICAL QAPs



 
497 of 1251

6045995
Typewriter
TYPICAL QAPs



 
498 of 1251

6045995
Typewriter
TYPICAL QAPs



 
499 of 1251

6045995
Typewriter
TYPICAL QAPs



 
500 of 1251

6045995
Typewriter
TYPICAL QAPs



 
501 of 1251

6045995
Typewriter
TYPICAL QAPs



[...]
the waste shall be transferred by Pumps to Central Monitoring Basin for equalization. 

 

c) Oily Wastes from Fuel oil area/transformer yard area/Central Lube oil system 
area/switchyard area and Auxiliary boiler area. 

 

The oily waste run off during regular washing/cleaning, leakage and draining from Fuel Oil 
Unloading Area shall be treated in Oily Waste Treatment System. An underground Retention Pit 
shall be provided to collect run off water. Oily waste from the all the above Retention Pits shall be 
directed to Pre-OWS collection pit and transferred to Oil water separator (OWS) (Plate or tube type) 
for removal of oil and suspended solids. The Pre-OWS collection pit will be located near Oil water 
separator in ETP area. This system also receives service oily waste effluent from Central Lube Oil 
system area and oily waste from Transformer Yard area. 
 
Separated oil shall be collected in a Slop Oil Storage Tank. The treated water from OWS may be 
discharged in another collection pit from where treated water shall be pumped to Central Monitoring 
Basin. 
 
Sludge produced from CPI will be collected in a pit and then transferred by means of CPI Sludge 
Transfer Pumps for land filling purpose. 
 
Oily waste from switchyard area shall be collected in local pit and pumped to Pre-OWS collection 
pit and then to OWS for further treatment. 
 
Oily waste from Auxiliary boiler area will be collected in local pit and pumped to Pre-OWS collection 
pit. 
 
Central Lube Oil system area oily waste is generated from oil leakage from Oil tanks, purification 
and transfer system or during floor wash. This effluent basically contains suspended solids and 
some oil and grease. An underground Retention Pit shall be provided to collect oily waste from 
Central Lube Oil system area. From Retention Pit, the waste shall be transferred by Pumps to Pre-
OWS collection pit and then to OWS for further treatment. 
 
The Oily Waste Treatment System viz. Pre-OWS collection pit, Oil Water Separator, Slop Oil 
Storage Tank etc. shall be located outdoor. 

 

d) Waste from Ammonia storage area 
 
Waste from SCR system is mainly due to possibility of ammonia leakage in Ammonia storage area. 
Ammonia drains shall be collected in waste ammonia dilution tank, diluted with Service water and 
collected in waste water retaining basin and pumped to CMB for further treatment. Scope of waste 
collection and pumping upto CMB is covered in SCR area. Please refer drg. 0-SR-056-00042 for 
further reference. This waste is generated only in rare cases of leakage of ammonia. 
 
 
 
 

 
531 of 1251

6045995
Polyline

6045995
6045995

6045995
Typewriter
4

6045995
Polyline

6045995
6045995

6045995
Typewriter
4



 

DOCUMENT TITLE: 

DESIGN MEMORANDUM FOR ETP 

5 X 800 MW YADADRI – NALGONDA TPS 

BHEL DOCUMENT NO.: 4-WT-060-01389 

DEPARTMENT: WATER SYSTEMS 

REV. NO. 04 DATE:19.02.2021 

Page: 5 of  68 

 

e) Cooling tower blowdown waste 
 
Cooling tower blowdown waste is utilized in CHP and Ash water sump. A provision for diverting 
Cooling tower blowdown waste to CMB is provided. This waste is received at CMB only in rare 
event of nil consumption in CHP & Ash water sump. 
 
f) Backwash Waste Water from Side Stream Filtration 

 

Backwash waste from Side Stream Filters will be collected in a pit and then transferred to inlet of 
Central Monitoring Basin by means of Backwash Water Transfer Pumps. 
The System viz. Backwash Waste Water Pit, Backwash Waste Water Transfer Pumps etc. shall be 
located outdoor. 
 
Sizing Calculation of Side Stream Filtration Backwash pit 
 
Velocity criteria of Backwash = 2.5 times of inlet velocity. 
 
Capacity of one AVGF = 200 M3/Hr. 
 
Backwash cycle happens for 6 mints (typ.) per AVGF. 
 
Accordingly, maximum back wash water generated per AVGF = 200*2.5*6/60 = 50 M3. 
 
Maximum back wash water generated for four AVGF = 50*4 = 200M3. 
 
Capacity of back wash pit selected for Stage-1 = 300 m3 & Stage-2 = 450m3 
 
Total waste expected from SSF in a day = 50*60 working filters = 3000m3; 125m3/hr 
 
g) Waste from Softening plants of AC systems across Power plant 
 
Waste from water softening plants for AC system across Power plant are collected in a local pits 
as identified in the table below and transferred to CMB as part of ETP system. Waste from softening 
plant from DM plant shall be transferred to N.pit of DM plant.. 
 
Following are the details of waste expected from softening plant of AC system. 
 

 
532 of 1251

6045995
Polyline

6045995
6045995

6045995
Typewriter
4



 

DOCUMENT TITLE: 

DESIGN MEMORANDUM FOR ETP 

5 X 800 MW YADADRI – NALGONDA TPS 

BHEL DOCUMENT NO.: 4-WT-060-01389 

DEPARTMENT: WATER SYSTEMS 

REV. NO. 04 DATE:19.02.2021 

Page: 6 of  68 

 

S.No. Location of Pit 
Capacity of water 
softening Plant 

Water Quantity 
per day to ETP 

Remarks 

1.  POWER HOUSE # 1 & 2 10 m3/hr 22 m3 Terminated at nearest TG area 
wash pit 

2.  POWER HOUSE # 3 & 4 10 m3/hr 22 m3 Terminated at nearest TG area 
wash pit 

3.  POWER HOUSE # 5 8 m3/hr 18 m3 Terminated at nearest TG area 
wash pit 

4.  SERVICE BUILDING #1 10 m3/hr 22 m3 Terminated at nearest TG area 
wash pit 

5.  SERVICE BUILDING #2 10 m3/hr 22 m3 Terminated at nearest TG area 
wash pit 

6.  ESP CONTROL 
BUILDING #1 

2 m3/hr 4 m3 Terminated at nearest Boiler 
wash pit 

7.  ESP CONTROL 
BUILDING #2 

2 m3/hr 4 m3 Terminated at nearest TG area 
wash pit 

8.  ESP CONTROL 
BUILDING #3 

2 m3/hr 4 m3 Terminated at nearest TG area 
wash pit 

9.  ESP CONTROL 
BUILDING #4 

2 m3/hr 4 m3 Terminated at nearest TG area 
wash pit 

10.  ESP CONTROL 
BUILDING #5 

2 m3/hr 4 m3 Terminated at nearest TG area 
wash pit 

11.  FGD CONTROL 
BUILDING #I 

2 m3/hr 4 m3 Collection in a Separate pit 

12.  FGD CONTROL 
BUILDING #II 

2 m3/hr 4 m3 Collection in a Separate pit 

13.  DM PLANT BUILDING 2 m3/hr 4 m3 Terminated at N. Pit 

 Total  138 m3/day 
(5.75m3/hr) 

TDS: ~20000ppm 

 
h) Condensate Polishing Unit (CPU) regeneration area regeneration waste. 
 
The regeneration waste from Condensate Polishing Plant regeneration area shall be collected in 
neutralization pit to be constructed under CPU regeneration area. This regeneration waste will 
contain high amount of dissolved solids and also may be acidic or alkaline based on sequence of 
the regeneration. The regeneration waste is led to the Neutralization Pit through drain channels. 
The pH of neutralized waste is maintained in the range of 7.2-8.0 by dosing acid/alkali in N.pit in 
Condensate Polishing Unit regeneration area. 
Once the pH level in the waste is achieved within desirable range the same is pumped to the Central 
Monitoring Basin by means of Neutralized Waste Disposal Pumps (CPU plant scope). As the 
treatment of regeneration waste of CPU Plant is carried out in CPU Plant itself, no further treatment 
scheme for control of pH has been envisaged. All the pumps, N.pit, Acid & Alkali dosing system, 
piping etc. shall be under CPU plant scope. 

 
i) Central Monitoring Basin (CMB) Waste Treatment & Recycling System 
 
Waste water streams after required treatment as addressed above will be led to a Central 
Monitoring Basin, which acts as an equalization basin. 
 
From Central Monitoring Basin wastewater will be pumped by means of Two (2) numbers Central 
Monitoring Basin Effluent Transfer Pump/ clarifier feed pumps to Clarifier – UF – RO system for 

 
533 of 1251

6045995
Polyline

6045995
6045995

6045995
Typewriter
4



 

DOCUMENT TITLE: 

DESIGN MEMORANDUM FOR ETP 

5 X 800 MW YADADRI – NALGONDA TPS 

BHEL DOCUMENT NO.: 4-WT-060-01389 

DEPARTMENT: WATER SYSTEMS 

REV. NO. 04 DATE:19.02.2021 

Page: 7 of  68 

 

Reuse in CW system. RO reject will be terminated in CWBD pipeline of Stage-1 for further usage 
in AHP/ CHP. 

 
A Chemical storage area shall be provided to handling, storage, solution preparation and injection 
of chemicals for treatment of waste water. 
 

2.2 Effluent treatment for reuse system 
 

The neutralized effluent from CMB is admitted to ETP- Reuse system. The following equipment are 
envisaged in ETP reuse system 

1. High rate solids contact (HRSC) clarifier 
2. Ultra filtration systems (submerged) 
3. RO system 
4. Common Membrane cleaning & protection system 
5. Valves & piping 
6. Electrical, Controls & Instrumentation 
 
The waste water in the CMB is neutralized and passed through a HRSC Clarifier for settlement of 
suspended solids. Dosing system is envisaged before Clarifier to ensure proper coagulation 
followed by flocculation of the raw effluent. Dosing system for removal of hardness and silica if 
required are also envisaged. The sludge accumulated at the bottom of the Clarifier is led to the 
sludge sump. Water from sludge is recovered through centrifuge and is sent back to feed of 
Clarifier/ CMB. Solid waste from centrifuge is collected for further disposal by Customer. Clarified 
water is then admitted directly to UF feed chamber and to membrane tank. 
 
The clarified water is then drawn through the submerged UF membranes by means of UF permeate 
pumps. UF system is provided for removal of Fouling elements (Colloids, Organics etc) and 
Suspended Solids respectively. UF system filtered water is stored in UF permeate cum backwash 
tank. Backwash pumps are provided for periodic backwash of UF system. The backwash reject UF 
system is collected in UF backwash waste water pit and pumped to CMB. A Clean in place (CIP) 
system is envisaged for periodic cleaning of the UF system. 
  
The UF permeate water is pumped to Reverse Osmosis system by RO feed pumps. Cartridge filters 
in the downstream of the RO feed pumps prevent intrusion of any foreign particles from contacting 
the RO membranes. Necessary pretreatment dosing system involving HCl (for pH correction), anti-
scalant and SBS are envisaged prior to RO system. A CIP system is envisaged for periodic cleaning 
of the RO membranes. The RO system consists of feed pump, Cartridge Filter, HP pump, RO 
membrane block. 
 
The RO permeate output is stored in RO permeate storage tank and the RO reject (brine) is 
connected to CW blowdown (CWBD) pipeline of Stage-1 leading to AHP/ CHP. 
 
The RO permeate is further pumped to CW fore-bay of Stage-1 for further use. 
 
Necessary piping and valves are envisaged for interconnecting / isolating the equipment. Main 
Control Panel (MCP) along with Instruments & controls are envisaged for safe operation.  
 

 
534 of 1251

6045995
Polyline

6045995
6045995

6045995
Typewriter
4

6045995
Polyline

6045995
6045995

6045995
Typewriter
4



 

DOCUMENT TITLE: 

DESIGN MEMORANDUM FOR ETP 

5 X 800 MW YADADRI – NALGONDA TPS 

BHEL DOCUMENT NO.: 4-WT-060-01389 

DEPARTMENT: WATER SYSTEMS 

REV. NO. 04 DATE:19.02.2021 

Page: 8 of  68 

 

Other sub-systems like membrane flushing & cleaning system are also envisaged in the design 
and their operations are intermittent whenever required. The Proposed ETP is semi-automatic 
based on reject flow adjustment (Recovery & feed design parameter).   
 
The other drains from the plant equipment etc. are let out in the nearby common trenches leading 
to UF backwash waste water pit and to CMB for further disposal. A provision to terminate excess 
water from Clarified water tank to storm water drain is envisaged and will be operated only during 
monsoon. 
 

2.3 MASS BALANCE FOR EFFLUENT TREATMENT PLANT 

 

Ref. drg: Water balance diagram: PE-DG-417-172-N008 

2.4 Effluent WATER QUALITY (INPUT WATER TO ETP) 
The raw water constituents considered for Design of the plant is as per the latest Water analysis 
(dt.05.03.19) provided by Customer. The combined effluent water received at Central Monitoring 
Basin (CMB) of Effluent treatment plant is considered for design of ETP  

Table-1 

S.No Parameter 
Service 
water waste 
(mg/l) 

SSF 
waste 
(mg/l) 

Waste from 
Softening 
plant of AC 
system 

N.pit waste  

(CPU + DM) 

(mg/l) 

Combined 
water  

(mg/l) 

1)  Flow rate 10 m3/hr 125 m3/hr 5.75 m3/hr 60 m3/hr 200.75m3/hr 

2)  Calcium as Ca2+ 48.82 317.33 48.8 - 201.4 

3)  Magnesium as 
Mg2+ 

18 117 18 - 74.3 

4)  Sodium as  Na+ 84.7 550.5 7848.4 3000 1468.5 

5)  Potassium as K+ 0.84 5.5 0.9 - 3.5 

6)  Iron as Fe2+ 0 0 0 - 0 

7)  Manganese as 
Mn2+ 

0 0 0 - 0 

8)  Strontium as Sr2+ 0 0 0 - 0 

9)  Barium as Ba2+ 0 0 0 - 0 

10)  Chloride as Cl- 114 741.3 12086.5 3000 1710.1 

11)  Sulphate as SO4
2- 77.6 504.5 77.6 - 320.2 

12)  Nitrate as NO3
- 4.3 27.9 4.3 - 17.7 

 
535 of 1251

6045995
Polyline

6045995
6045995

6045995
Typewriter
4



 

DOCUMENT TITLE: 

DESIGN MEMORANDUM FOR ETP 

5 X 800 MW YADADRI – NALGONDA TPS 

BHEL DOCUMENT NO.: 4-WT-060-01389 

DEPARTMENT: WATER SYSTEMS 

REV. NO. 04 DATE:19.02.2021 

Page: 9 of  68 

 

13)  Bicarbonates as 
HCO3-  164.4 183 164.4 

- 126.8 

14)  Carbonate as 
CO3

2- 0 0 0 
- 0 

15)  Bromide as Br- 0 0 0 - 0 

16)  Fluoride as F- 0.5 3.25 0.5 - 2.1 

17)  Phosphate as 
PO4

3- 0 0 0 
- 0 

18)  Silica (as SiO2) 14 91 14 - 57.8 

19)  Total Suspended 
Solids (TSS) 

10 1500 10 
- 

935 

20)  Total dissolved 
solids (TDS) 

527 3427 20264 6000 3983 

21)  pH 7 - 8 7 - 8 7 - 8 7 - 8 7 – 8 
 

2.5 FEED FLOW DATA 
Feed water flow rate, temperature and quality at the inlet of CMB is as specified below. 

Sl. 
No. 

Parameters Capacities 

1 Flow rate at the inlet of 
CMB 

200.75 m3/hr 

2 Total water to be treated 
after considering UF b/w 
waste and water recovered 
in centrifuge 

227.25 m3/hr 

3 Temperature (°C) 25 – 30 

4 TDS 3983 ppm 

5 TSS 935 ppm 

 

2.6 PRODUCT WATER QUALITY 
The pre-treatment and various permeate qualities for the above waste water are as specified below. 

1. CLARIFIER OUTLET: 

Sl. 
No. 

Description Unit Value 

1 
Max. Permeate Flow 
Rate from Clarifier 
System(total) 

m3/hr 220.25 

2 Turbidity NTU <10 

 
2. UF PERMEATE: 

Sl. 
No. 

Description Unit Value 

 
536 of 1251



 

DOCUMENT TITLE: 

DESIGN MEMORANDUM FOR ETP 

5 X 800 MW YADADRI – NALGONDA TPS 

BHEL DOCUMENT NO.: 4-WT-060-01389 

DEPARTMENT: WATER SYSTEMS 

REV. NO. 04 DATE:19.02.2021 

Page: 10 of  68 

 

1 
Net Permeate Flow 
Rate from UF 
System(total) 

m3/hr 198.25 

2 SDI15  ≤3 

3 Recovery % 90% 

 
3. RO   PERMEATE: 

Sl. 
No. 

Description Unit Value 

1 
Net Permeate Flow 
Rate from RO 
System(total) 

m3/hr 148.75 

2 Total Dissolved Solids  ppm ≤200 

3 Recovery % 75 

 

3.0 PLANT CAPACITY 

The capacity of each system of the Water treatment plant is described in this section. 

1. Pre-treatment plant 

a. Clarifier: 1x100% 

b. Centrifuge: 1x100% 

Net clarified water Capacity: 220.75 m3/hr (total) 
 

2. RO plant 

a. UF system (submerged): 3x50% 

b. RO system: 2x50% 

Net Treated water capacity: 148.75 m3/hr 
 

4.0 CONTROL PHILOSOPHY 

The control of the ETP shall be from a hot redundant PLC based control panel.  
PLC is a Programmable Automation unit consisting of a Processor. PLC has I/O Modules, 
redundant Power Supply Modules, redundant communication interface modules, Ethernet 
networking components etc., One PC with 24” monitor & key board is provided as Operator 
workstation and One PC is provided for Operator and Engineering workstation. One Large video 
screen and Mimic back up panel with push buttons, lamps, annunciation windows are also provided. 
One printer is also provided. RIO panels are provided for remotely located sumps. Please refer 
Control System for Mechanical Auxiliary Packages (PE-DM-417-145-I900) and ETP PLC 
configuration 4-WT-060-01143 for details. 
 
 
Controllers are configured in redundant mode. The automation unit caters to the composite 
requirements of measurement, signal conditioning, algorithm execution and final element(s) control 
of each process sub-system. 

 
537 of 1251

6045995
Polyline

6045995
6045995

6045995
Typewriter
4



 

DOCUMENT TITLE: 

DESIGN MEMORANDUM FOR ETP 

5 X 800 MW YADADRI – NALGONDA TPS 

BHEL DOCUMENT NO.: 4-WT-060-01389 

DEPARTMENT: WATER SYSTEMS 

REV. NO. 04 DATE:19.02.2021 

Page: 11 of  68 